Important Notice

The manuals contained in this computer file are
reproductions from the “Wisconsin Engine” counter
catalog, part number “S236”. This manual was last
produced in the mid 1980’s.

As with any printed data, the information contained in
these manuals may not be the most up-to-date available.
It is provided as a convenience to our customers and all
information should be verified before making repairs to
an engine or component.

All service parts are sold through our Distributor
Network. Visit our website (www.wisconsinmotors.com)
to locate a distributor near you.

Table of Contents

Crankease anm O] T ... oottt eeeeee e e e s e et eem raeeananamamare e st s ieenaan
Cylinder afid FROa <. maimpupsionss s oiniuinsioss osinkibommomisbiiniosnasissihtosinombiminsmives ienmsibinsal

Cylinder Head and Rocker Arm........ccccovercviniincnnes TR — 6
Crankshaft, Piston and Connéc’ging B ovimisssmpmmmsmommmiemmames oy 8-10
Carburetor and Manifold.........o i 12
Ol PUMD e et asconsssi s et s s sanaeseses s avesane s sssasossassueserensse s ssseiasasos 14
Idler Gear, Bearing Retainer and Oil Collet ........ccovuvmrrcieeinmecinsmciosnnssmnesssonne 16
Qil Lines, Pressure Valve, Relief Valve and O FHeT ..o ooiioiieeeeeeceeeesie et 18
Camshaft and Fuel Fump MOUTHINE ..o s smoss st iison iz 20
B 0T e RPN PR —— 22
Gear Cover and Accessary DIive .o i sicseens e 24-26
Flywheel and Air SHrOuding ... eencseressecscseenes 28
Starting Motor MOUNHNG ...ttt s sessssnenensmsasesisisisnse 30
Alternator {Matorola No. SEAZDOTFA) ...t srressenemsetenee et st oo 31
iy I 0T S — 33

AT, KELOEINPE CTTUTULED s smnssoanatsntesensssasasooson s s A S R S A s S5 5 S P A SO
DiStributor and Coll it b s sis s setmiesesessssassiasassssss 37
Engine Gasket Set ... essssssessssse s s 39






PART NO.

RJ173
RF1495B
* BASSE

QD635A
BH155E
PE4
BK72A1
PE37
XD52
XD14
XK7A
SA58
XK1
XA34
PE3

" PG1212

Lj300M
LO60-1

Crankcase and Qil Pan

DESCRIPTION QTY
Dipstick, 10" LIONg ....cocevvureirincnicee e 1
Tube, AIpsticK ... 1

Crankcase assembly (includes items 2, 11 - 13, 17;
includes bearing cup, pins, elbow,

fittings, nipple, saber and valve) ..., 1
Gasket, 0il Pan ... 1
Ol PAN oot b e 1
Washer, 5/16" spring lock..........cccceveuuee SRR e 16
Engine support .........ccc.... bt cereeees e seeanreees 2
Washer, 5/8" 10K .o, et e 4
Screw, 5/8"-11 thread x 1-3/4" 100G .vvvevvveerrveecececnee, 4
Screw, 5/16"-18 thread x 5/8" long ............. et eeee e 16
Pipe plug, oil drain ..., 1
Plug, 1-3/8" eXPanSION .coceccieiviieiieerienesctrisscse e sese s ensessnnas 1
Pipe plug, 1/8" square head ... 1
Screw, 1/4"-20 thread X 1/2" I0NE .....vcvvrnrrmrrensirersecmreesecesreenens 1
Washer, 1/4" SPring 10K .....cc..eeueereereesecrserseosersecsmcasssmmsssns 2
Clamp, oil filler tube .....ocovuve s 1
Qil filler tube (replaces LI300AD) .....coveuecmerienemrermecernesersnene 1
" Ol filler and breather CaP «......oweceeremerrereeremcrmenricsssmsrmsessisses 1

* BASS5E is standard machining number. A dash number is added for any

“special machining (located on marking pad).

1" Wisconsin Mopgr V465D

/






ITEM

NN U W=

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

25
26

Rev 10/90

PART NO.

PK138
AN4151
QD758

T FX184

QD757B
JK55
LJ392A

PC531
XD6

PE3
PG1230
XK1
QD839
RF1377A
PC529
PC530
PH22A
JK52
PH513
PD252
AAlL
RM1351A
PC529A
YC66D51

SD233
YC66D
YL357-44
YD30151

Cylinder and Head

DESCRIPTION QTY
WITE DAL ..oocvieiceiiriciecne sttt st s 4
~ Cover, rocker arm (includes item 3) ... 4
- Gasket, TOCKET arM COVET ....ouiirirrsrnrec st sssssaenes 4
PUSH TOA enenieasimneeerss s sissssne b st 8
Gasket, cylinder head ....coocovveevenene ettt bbb s 4
O-ring, 3/4" O.D. e e s aer s ee s ae s s s et e e e reaeaesastsn s neaerastans 16
Push rod casing assembly o
(includes collar and Casing) .......wowsereseseersenssinmssnsinseseninss 8
Stud, 11-5/16" long (P/N PC531-A for V460D V461D) ......... 4
Screw, 1/4"-20 thread X 1" IoNg ..ovovvriesioieinenee i, 4
Washer, 1/4" spring locK ..o 4
Clip, cylinder hold dOwWn ...cvccincic e 4
Pipe plug, 1/8" square head ... 1
Gasket, cylinder Dase .......coewrmnriersererinneiniiiis e 4
“Y” fitting (replaces PF1377) o.ovoneoriierirconansiinsisnsssesisennees 2
Stud, 8-3/8" IONG ..covveererrirrrrrrrrssie s st e 3
Stud, 10" IONE wevvreeernessesreessesneicrment st 8
Washer, hardened ...t 5
O-ting, 3/16" LD. X 5/16" O.D. v 5
‘Washer, hardened ... 7
TN, 378716 thTead ..ovecceeeereenesi v s econee 16
Cylinder barrel (P/N AA99forV460D, V461D) ...ccovrmmervunrrieene. 4
- Oil return line (includes item 18) ..o 4
Stud, 8-11/16" 1oNG ..evervrrrrierrisrinirinreeennes et neanns 1
High temperature safety switch kit |
_ (includes item ) eeeeereeee et e e e e be et aaentaeenreaaeaannantrors R 1
DIECAL cooveriviereerririe et s b s 1
GWELCH ot venceeererasss s sse e n et ar s e as bbb e 1
Ignition wire assembly ..o 1
Spark plug, Champion no. N-12Y ..o 4

t For engines with serial number 5487817 and after.

Wisconsiv MopgL V465D






ITEM

NGl A~ N

10
11
12
13
14

15

16
17
18
19
20
21

22
23

Rev 10/90

PART NO.

AE89
AE88D

'PC532
ABI105AS1

AD44B
AF51
AGA41
AH19
AG26A
RF1319
FX183A

FX167B

FX168B

PI194
XD17
PE4
FX169A
XE73

PM185
XJé61

Cylinder Head and Rocker Arm

DESCRIPTION

Stud, 7/16" x 2-3/8" 1ONG et e,
Cylinder head assembly (includes items 1 -5, 7 - 12;
~_includes head( P/N AB10551 for V460D, V461D)........
-+ Valve stem guide ...,
VALVE SPIING .ovvecvvrvrerereeesmmenreseoaessossseesesssseees oo
Valve rotator, exhaust.........coooeommoeremoeooo
Lock, valve Spring S€at .............ooo..oeeeeeeeerrsereeorossssensronnnn,
Seat, valve spring, inlet .........co..e.ecueerereeeversneroseseeessnnn,
- Male elbow, 1/8" P.T. X 1/4"™ oo
Rocker arm and bracket assembly ............cc.ocovcouenn......
-Rocker arm assembly, exhaust
(includes items 16 & 23) ......ivvuvrucvecir e

Rocker arm assembly, inlet

(includes items 16 & 23)....oovurverrveceeeeeeeerererereerees o)
Tappet adjusting SCrew ........c.oveeveerrereeecreeee e,
Screw, 5/16"-18 thread X 1" 1oNg ....oovvvereerveencereren,
Washer, 5/16" spring 10cK ............oveuvueveovecerereereersennnnn,
Bracket ...t e,

Lock screw, 1/4"-20 thread x 5/8" long,

Allen socket head .......o.oeeeeomeeoeeseeeeesoeoeoeoeoo
Shaft SPrING w...u.ieeeeceieccre e,
Rivet, closed end .......ccooceeeiveeeeeeeeeeeeeeeeeeeeeeoooo

* Not serviced separately.

Wisconsiv Mobpzrr V46‘5D






Crankshaft, Piston and Connecting Rod

ITEM PART NO.

t DR60

ADE8S0
PK37A
ME168

@m»&:-mw»—a

7 PA334
8 RK179C
9  GA49
10 PL156
11 HA1375
— HA13751
— HA13752
— HA137510
— HA137520
12 PA368
13 RF1299
14 RM1513A
15 RF1511
16 XD176
17 XB120
18 PH79
19 BG353A
20  ** CA75C
21 PH496B
22 QD761A
23 QF93A
24 QD761

DESCRIPTION B QTY
Piston ring set, standard(P/N DR48A for V460D, VA61D) ....oo.covrvrurrnn 1
- Piston pin, standard (P/N DE76 for V460D, VA1) ....cc.covrvrrsrsorson 4
- Retaining ring (replaces PK37) .......ccccccommmmrcenrrnnnseenesnennnns 8
Main bearing assembly (includes items 5 & 6) ...cc...crvveennn... 2
 BEATING CUP cvverevrcereeee et st sesss s sesssessese e raseenns
Bearing COMIE corrrersareesessmseeese st ene st ssser st sss s enssssessenssseessneseessnes
P, CLANKING oottt ecseresessecmsss st s s 1
Oil sling, crankshaft .........c.coorueeerereencerneneninneceeseesines s, 1
Crankshaft gear ........c.cc..... et 1
Key, 10. 91 WOOTUSF ...cvverivererrierieeneeneese v ssssssessseesees 1
Shell bearing, 2 halves, standard,
center main Dearing ..o eercnrecceninnrienec st aesee e 1
Undersize bearing, 001" ... 1
Undersize bearing, 002" .......coovvriemvcrenenieenecireseeeerssseneeans 1
‘Undersize bearing, .010" ........c.c.ooieninnnreerecneisseenea 1
Undersize bearing, 020" ...t snresnnnns 1
DOWEL PIIL oottt saees 2
EIDOW .ottt sssse st 1
Oil line, 5/16" tubing w1th TIUES ooeeiceeerereceuracenscenecsrersesnsnnes 1
EIDOW, 45% ..ottt ettt enes 1
Screw, 3/8"™-16 thread x 2-1/2" 100G ...cccvrvrveecvcrrrenrerenes 2
Screw, 7/16"-14 thread x 2-1/2" 100G e vveervrreerreerereeereeene 2
Washer, 7/16" hardened ........cc.ovoeevveeeineeeeeeeeeeeee e 2
Center main bearing hanger assembly, without shell
bearings (includes item 12; replaces BG353) .....cc.ccconvinrcnunee. 1
Crankshaft assembly (includes items 4, 8 - 11) ....ccccevvvvcrnnee. 1
Oil seal (replaces PHA96) ... 1
Gasket, main bearing plate, .006" thick .......c.cccoeorrriunicrvenenc. 2
'Shim, main bearing plate, .014" thick ........ocoorimriccnnionionnennens 1

Gasket, main bearing plate, .003" thick ..........cccoovrrvvvrerrrrrrreenns 2

* Not serviced separately.
-~ AAlso available .005” and .010" oversize.
:|: For engines with serial number 5075776 and after '
* CA75C is standard machining number. A dash number is added for any
special machining (located on marking pad).

Rev 10/90

continued on page 10

Wisconsiv Mobper V465D







ITEM

25
26
27

28
29

* Rev 10/90

Crankshaft, Piston and Connecting Rod (cont.)

PART NO.

XD29C
PE5
BG30852

rD247
HA120DS

HA120DS1
HA120D52
HA120DS10
HA120DS520
PB146-2
HG131C
DA71AS1

+DB232

e et

DESCRIPTION

Screw, 3/8"-16 thread x 1-1/4" 100G ..vvcomernrreeereerannns
Washer, 3/8" spring locK ...

Main bearing plate assembly, standard

(includes items 5 and 21) ....cccveciennennnnncnssenenes
Locknut, 3/8"-24 thread (replaces PD200).................

Shell bearing, 2 halves, standard,

CONNECHNE 1O vt s
Undersize bearing, .001" ...
Undersize bearing, 002" ...
Undersize bearing, .010" ...
Undersize bearing, 020" ...
Connecting rod bolf ...
Piston pin bushing (replaces HG131B)....occovvnnecrnncee.

Connecting rod assembly

(includes items 28, 30 - 31; replaces DA7151) ..cveue.
- Piston, standard, cam ground (P/N DB223 for
V460D, V461D).......oocvererenne OSSPSR OO

1 Also available .010", .020" and .030" oversize.

-10-

Wisconsiv MopeL V465D






ITEM
1

PART NO.

VE693A
LZ77GS1

LQ37
LD258DS1

WD58A
XD17B
PH501
PD205
PE4

QC12A
PC171

RF934-1

RF1421
YC83AS1

XK1
QB85
QC70
QBS3
QC66
QB85B
XD162
LD257CS1

PD207
PH484
QCe67

Carburetor and Manifold

DESCRIPTION

ChOKe CONETOL caeeeeee et eeeeeee e e e aeesaeneaneesesmnenees

Carburetor assembly, Zenith

outline No. 12708 ...
Carburetor repair Kif ..o,

Manifold assembly, upper, exhaust

(includes items 5 and 20; replaces LD258BS1) ..............
Exhaust muffler ...
Screw, 5/16"-18 thread x 7/8" 1ong .....ccccovveerrvvveeenunnne.
Plain washer .................. reererereeaeteeteaseaeteeseaaneasenaneasenanennaeae
Nut, 5/16"-24 thread ...,
Washer, 5/16" spring IocK........occeueverrrcncrrencrierecnnn,
Gasket, carburetor flange ...
Stud, 5/16" X 1-5/16" 100G ..ccvvvvrrrirvrririrnicsriienssiasnnsn,
Pipe nipple, 1/8" X 1" 1008 ..oovvvvverrcvrnccrcrrcrinreene,
Elbow, carburetor fuel inlet .......cccoovneecniiiiicciiiienen,

Anti-diesel solenoid valve

(includes locking tab) .....ccvviiiviiccinnne. FESROTRRION
Pipe plug, 1/8" square head .......ccccovvivrernnnrvrivcicnnnnn
Insert bushing ...
Gasket, upper to lower manifold ...
Insert bushing ...
Gasket, exhaust POTt ..ot
Gasket With InSertf........cccooeeeevreeece e
Screw, 5/16"-18 thread x 2-1/2" long .....ccocevevrvvrirucens

Manifold assembly, lower, inlet

(includes 5 and 14)........ SRRSO evenseneessniesasars
Nut, 7/16"-20 thread ....occcoeoeeeeveeeeceereennes eeeereeeeraranaanns

Clamp Washer (...
Gasket, exhaust ......... FEE. RS

* See "Carburetors" in Options and Accessories section of this manual
for service parts. '

-12-

Wisconsin MopgL V465D






ITEM

\ooowm;{:r.omr—-\|

Rev 10/90

PART NO.

K130
PI143B
PF18
KD122A
KCe66
PA64
QD535A
PE14

XAS8

XA56

XA7
RD151
KB53
KD121BS2
PL137
KA611D251
GD94C
PD195

Oil Pump

DESCRIPTION QTY
Oil pump assembly (includes items 1-18) ........ccvevvveccrnvienens 1
LOCK SCIEW ..ovieiieriicirmstercsis s st s sse e sssssssssnsese 1
Pipe plug, 1/8" slotted .......cocvvirireeeienreierccnnreisse e necssssesseneans 1
StUD Shaft ... 1
GBAT vttt sttt et s st 2
Pin, 1/8" X 3/4" IONE cvcvvecvririniiiniiriinnrisrereisreisrenssscssssescannesns 2
COVET GASKEL .ottt s st s aan 1
Washer, #10 spring 1ocK....ccoeerreennrerernnenrnnsnreeeseneneeenenes 4
Screw, #10-32 thread x 1/2" long ...c.ccvvvrrrerrrerenrnnessiesinene 4
Screw, #10-32 thread x 1-1/4" 100G, 2
Screw, #10-32 thread x 3/ 8" Iong ............................................... 2
b To) (<)) 4 R TR 1
COVET convervnrecemnrenmrenerincesmcen et teae et era s esies 1
Drive shaft GNCIUAES GEAT) w..vvvrecccerrnessreere s sssessssssssssssons 1
Key, no. 1 Woodruff .................... it ree e aneeeerserere e areneenesaenaenen 1
Body, oil pump (includes gear'and Shaft) ..cviereeiirrernsrsrennns 1
Oil pump drive gear, external ..o 1

Locknut, 7/16"-20 thread .......ccoovvvervvrsrenns et srsaens 1

-14-

Wisconsiv Moper V465D






Idler Gear, Bearing Retainer and Qil Collet

ITEM  PART NO. DESCRIPTION . QTY

1 ¥—_— Bearing Cup ....coceveircncrnc s s 1
2 BG352 Bearing retainer plate.........ooeicccicne 1
3 PE4 Washer, 5/16" spring 1ocK ..., 6
4 XD15 Screw, 5/16"-18 thread x 3/4" 100G +eccevrervrercereerrcrrcrecenes 6
5 t PJ105-3 Stud, idler ear ... 1
6 t GC28 Idler gear assy. (includes HG279 bushing) .........ccoccevuvcercencnee 1
7 XEH5 - Screw, 5/16"-18 thread x 3/8" long,

' _‘Allen head set.....ccovvenenee. Ferereereeere et et ae et e et e aeae e eena s aes 2

* Not serviced separately.
t For engmes with serial number 5075776 and after.

-16-

Wisconsiy Moper V465D







Oil Lines, Pressure Valve, Relief Valve and Oil Filter

PART NO.

XD14
PEA
RF1514
TK53
RV41AS1
PF18
JK75
RMS45A

- RF1319 -

RM1049E
RF1374
RMSB50A

RF1420
RF1423
RV3853
RV4S
JK56
SA13
RF1349A
PA259

RF1388A

RF1389
PMI11A
XE74
PH535
PF1S1

DESCRIPTION

Screw, 5/16"-18 thread x 5/8" 100G ...oivriiiinnriiisinis
Washer, 5/16" spring locK ...
Elbow, oil spray (replaces RF1375A) w.oomnriinnisieconiennens
O-ring, 5/16" LD. X 7/16" O.D. oo
Qil pressure reducing ValVe ....c.eiismmcnnrrssisesiness
Pipe plug, 1/8" slotted ..ot
O-ring, 3/16" LD. x 3/8" O.D. oo
Qilline, 1/4" X 8-1/2" 100G c.veierneivimcsiisiisinsninnsssecnsess
Elbow, 1/8" P.T. X 1/4" ceverreccrmrimmnrisnisisssiissseisssnanee

Flexible hose, 19" IoNg ..cuviurmrrerresscessrmsermmenissssnmissassssesss
Adapter fIEHNG .o

Oil line, 1/4" x7-1/2" long

(teplaces RMT122B) ..vcuervmcrimmimmmsirnssisssnisecisenssssnnsssens
Fitting, 0il line connections to Case .....cmwesminrsres
Nipple, oil filter MOUNtING .eovvnrviirierisresissieserins S
Oil filter cartridge, 3 PacK.....ccermirisninisinnss s
QOil pressure relief valve assembly ......c.coeiciseennens
O-ring, 3/8" 1D. X 1/2" OD. i
Plug, 3/4" eXPANSION ..cvscvrsernrrmsssssssesssccnmsisensasssseess
Adapter, Telief Valve ..
Pin, 3/32" O.D. by 5/8" 1oNg..rvccciiriririnirsiinionne S
Body, relief Valve ...
Plunger, relief Valve ...overnriisssomcsssinsssisses
)53 011 TR L U
St SCTEW 3/8-24 oovrceerceriiiis st
TWASHET weeceteeeesrer s st

18-

............ 3
............ 1

............ 1
............ 1

............ 2
............ 1

Wisconsiv Moper V465D



20 E




Camshaft and Fuel Pump Mounting

ITEM  PART NO. DESCRIPTION QTY
1 XD14 Screw, 5/16"-18 thread x 5/8" 1oNg ...orvvmrvcmiriciiciiiee 2
2 PE4 Washer, 5/16" spring locK ...t 2
3 LP38K51 Fuel pump (replaces LP38E251) ..o 1

— LQ46 Repair Kit oo 1
4 RF1096 EIbow, 45° ....coviiiiciciecs s ettt 2
5 SE286 Heat shield ..o e 1
6 PD9 Nut, 1/4"-28....oiiicninieiiissssiscsisiesssseesennesssees |
7 RM1049K Flexible hose, 13" long ... |
8 XD175 Screw, 1/4"-20 thread X 7/8" 100G ...cuovvvenrevieicniecinnc s 2
9 PE3 Washer, 1/4" spring lock........cccouuuu. OO 3

10 TF96-20 Adapter, less primer (includes plunger) ..o, 1

11 QD538A Gasket, fuel pump moOUnNtNG ......ccccvereeeeeiuviemrerercnereesenrenees 1

12 QD67 Gasket, fuel pump adapter ..., 1

13 RF794 Pipe nipple, 1/8" X 3/4" 10NG-...coveoriieiciicerccerenrcnerenans 1

14 LP19B Fuel strainer.........coooeevvevnnies e s s 1

. LQ32 ~ Repair Kit w.ccveeesiuecrncerereneenens eetareeeraeestes et ereeteaseeteanasaansasannnaens 1

15 Fo7B Vaive tappet ....ccocoveenecincnna e 8

16 PM108 Spring, camshaft thrust PIUNGET .........coccieeenrecermrcorneneerieeeeesnees 1

17 PF101 - Thrust plunger, camshaft ............ astne st srs e sR s SnrS bR 1

18 PE46 Lock washer, 5/16" external tooth .........cccevvviiiriernnninirine 3

19 XD19 * Screw, 5/16"-18 thread x 1-1/4" 100G -...uvemevreerrrererreeremarereennes 3

20 t GB46 Camshaft Gear ..., 1

21 EA132 CamMSNATE ...ttt 1

T For engines with serial number 5075776 and after.

-20-

Wisconsivy Moper V465D




15



ITEM

\OGO\]O‘\U:-FBUJNt—lI

PART NO.

T134M
PDI73A
VE876S1
PH332
PKS8!1
XK121 -
XD16B
PE4
SAS52
TC391D
TC53581
PA340
TC322DS1
GD150
PH313A
TC388-1
TC395514
PA367
VB151
QD615B
PG972
PH571
TC398
PM173
PI145-1
XD4
PE3

GOVERNOR

DESCRIPTION QTY.
Governor assembly (includes items 2-4 & 16-23) . ... 1
Nut, adjustingsecrew _..__............_ ... . .1
Control rod, governor to carb (includes item 4) . 1
Washer, flat, 1/8" ILD.x 5/16"OD. ... .. 1
Clip,lefthand . ... ... .. ... .. 1
Plug, 1/8" pipe, Allen head, countersunk _ ... ... -2
Screw, 5/16-18x7/8"long _....... ... .. ... ... 4
Washer, 5/16", springlock _............... ... 4
Plug, 1/ texpansion ... ... 1
Thrustsleeveand bearing _....._.... ... ... -1
Gear and flyweight assembly (includes items 11-14) ... .. .. 1
Roll pin, 3/16" x 1-1/8"long ...................... .2
Flyweightassembly ... ........... ... ... . 2
Gear ... i
Washer, flat, 3/8" nom, bushing ... ... ... 1
Governorshaft ... ... ... |
Housing assembly (includes items 8, 17, 18,21 & 22) _.._... .. 1
Rollpin, 1/8"x3/4"long ...... ... 1
Yoke_ ... ... e .1
Gasket,housing ..._....... ... ... 1
Bracket, governorcontrol ____._..._ .. ... ... -1
Oilseal ... . ... I
Crossshaftand lever ... ... ... . ... . . _1
Spring, governor ... ... 1
Screw, adjusting, #10-32 x 6-3/4"long ... . 1
Screw, 1/4-20 x 1-1/2" long ... ... .. |
Washer, 1/4", spring lock .................... ... .. . 1

22.






ITEM

N R W NP

10
11
12
13
14
15

16
17
18
19
20
21
22
23
24
25
26
27
28

Rev 11/90

PART NO.

QD633-1
XD1i5.
PE4
PH14
XD14
PD228

BD108SI .~

S Xxp2
PH496C

PA291
XD19-
XK3
QD634

WE243-251

t TF122Y2

PH541
XD32
PE5
TB141CS1
QD616
JK59
ME139
PK107
HF470
GD120
PK108
PD79
TJ320G

Gear Cover and Accessory Drive

DESCRIPTION QTY

Gasket, spacer plate to CrankCase ............eerveervusseersseriessesssanneas 1
. Screw, 5/16"- 18 thread x 3/4" Iong............'. ............................... 2
- “Washer, 5/16" spring 10cK ........evvveseriven. sttt acemeaeneees 17
- Washer, 5/16" 1L.D.'x 19/32“ (035 5 TN 1
. .Screw, 5/16"-18 thread x 5/8" __long ............................................ 5
.- “Fastener, spacer plate .....ceenvermininnncrccccne 2

. Gear cover assembly (includes item 9;

.~ includes plug, button and Shaft) .........cc.errsvvveismsmsssssannsene 1
Screw, 5/16"-18 thread x 1-3/4" long ........................................ 2
Oil seal; crankshaft .....coevoveccivenecec e everaine 1
DOWel PN AT COVET coornviurrernreiessisvsmsesssssessssssssessessessssensessens 2
Screw, 5/16"-18 thread x 1-1/4" long ........................................ 8
Pipe plug, 3/8" square head .....i..coerrviermrerenernensrnerssssmssssnees 1
Gasket, £Ear COVET t0 SPACET ...c.ovuucvveerrnrerrieriressersnsessennssaresenees 1
Gear cover spacer plate (includes item 6) ........couvevruceereccnnene 1
Accessory drive assembly (includes items 16-20; 23-25; 27,
32,34-35) ... e st et et bt 1
OL ALttt cse et enebsssssasevans 1
Screw, 3/8"-16 thread x 2" long........ eeeveererressansrnetstesasan e naseenans 2
Washer, 3/8" spring 10ck ......ccocueciiccnnmicnnicerenecrrcennescnsensnssens 2
Housing assembly (includes item 21, also oil seal) ................. 1
Gasket, hOUSING «...ovcvi e 1
O-ring, 1-1/16" LD. X 1-5/16" O.D. cvevureriimeercerecercenneaseseasennen 1
Bearing, no. 1633=INS........ccovivmrninneiresenesenssensssensessssanans 1
LocK ring, bEaring.......coviiiieimrircrreceniccsensierssnssssnrisssesssssaneens 1
Spacer, dIive ZEaT ........oiievrieneerrre e sseresess e s se s sesenens 1
DIive EaT .ot 1
LOCK FIRE 1ottt iccssnsnicnseeesesnesssssnisesesssassssasssasassssesnns 3
INUL, B/8"“16....ouceerrecrmrireerreerenssincrsnssiinsrnsssssssssssmsssessssssssessssssnes 2
Drive shaft assembly (includes items 20, 22-23,

26,29 -31, 33, 35; mcIudes oil’ seal) ...... et e 1

-t For engines with serial number 5075_776 and after. |

continued on page 26
-24-

WISCONSIN MdDEL V465D







Gear Cover and Accessory Drive (cont.)

ITEM  PART NO. DESCRIPTION QTY
29 GFI0 - Gear, diStribUtor rive ..ooocvevuvecsenrennesssssssssssssseseeeseeeeseescssssssees 1
30 PA367 Pin, dlstrlbutor gear, 1/8"x3/4"10Ng «covcerercrrrevrennas e 1
31 JD362-1 - Shaft .t ns e 1
32 PL55 = Key,00.6 WOOIULF c.ooocoooeeersereseeeserssees e srers e 2
33 ME112 ~  Bearing, n0. 1623-NS ......c.cemmrmmmsivmmmmmmmmnssnnsssssssssssssssnnnsssessssess 1
34 XE65 - Screw, #10-32 thread x 1/4" long, -

. ATEN NEAA St ..evvveerreerseceeeeeee et eeensesesesreeseseenes 1
35 MD363-1 -~ -Drive pulley .............................. e 1

-26-

Wisconsivy Moprr V465D




22




ITEM

i = 2RO 2 I L ) N

O

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

PART NO.

SE241A
SE240A
SE242A
SD312A
XA67
GH43
N11é

PL145
PES85
PD193-1

XA33

PE3

SE48
XD172
XD171
PESOA
PE4
SE239A
PG1039
P1230
SE240
PH84
SE242
PG1050
SE241-4
XA34

Flywheel and Air Shrouding

DESCRIPTION QTY
Heat deflector, right side ......ccovveereeevrivcnciiccecvnecseereeeeene 1
Cylinder shroud, right side..........cocoiviennnencenenencrennennee. 1
Cylinder head cover, right side .......ccccouvercvcrrnincnennrieerneeeecnne 1
Engine name plate ......ccoviiviviirinnrcnc e 1
Screw, #4 X 1/4" LONEG ..ottt sess s sen s essnene 4
RINE ZOAT .evvvetre i sse s asasssssereeses 1
Flywheel assembly (includes item 6;
replaces NCI4ST) ...t 1
Key, special WoodIuff ..........ccoecrnncnnencccnissencenannees 1
Lock washer, flywheel NUL ... 1
Nut, flywheel mounting
(replaces PD193-2) ......cmmiiinemenrcnsrescensenesssssssisesensessssensanns 1
Screw, 1/4"-20 thread x 3/8" IONg ....covvvvvirricrnireivrine e 8
Washer, 1/4" spring I0cK ...l i 8
Screen, flywheel Shroud ........o.veevveveerirenreneesessenssisienesiisisenenes 1
Screw, 5/16"-18 thread x 1/2" IoNg ..ccvvvririimnncinsciiiivscinncnns 4
- Screw, 3/8"-16 thread X 1/2" 1oNg ...covvecurreiverncrirerieneecenscnns 2
“Washer, 3/8" internal 100N «o.eveeeveeeeeeeee oo reeeee e enesereresns 2
Washer, 5/16" spring lock................... eeeteeeeresereteeraeraserrerenes 4
Flywheel shroud .........cocvnernneneecciicinnncse e eeseenaes 1
Speed nut ....c..ccceerennn. e vt e 2
ThUumb SCIEW ..o 2
Cylinder Shroud, 1eft $ide.......comveerrermeeereerioreeersiesssssssenssnsssnnes 1
Washer, 1/4"1LD. x1/2" O.D. x 1/16" thick .....cccorvveerrerrureennas 6
Cylinder head cover, left side .....cc..covmrrenrunnss et 1
Bracket, heat deflector, left side.......c.cvvvrriiicrvecrirecireeeeae 1
Heat deflector, left side (replaces SE241) .........cccoveveicrrrreennen. 1
Screw, 1/4"-20 thread x 1/2" IoNg «..vvvvvrervecerecrrrceeeeeeaee 2
-28-

Wisconsiv MopeL V465D






ITEM

[==1

SN Gl = W N

Starting Motor Mounting

PART NO. DESCRIPTION QTY
LL146 RUDDET SIEEVE ...ttt 1
* YA60 Starting MOtOT ... 1
YL352-26 Ignition wire assemblY .....cc.ccveviirernrnc e 2
YL353A27 Ignition wire assembly ... 1
XD29C Screw, 3/8"-16 thread x 1-1/4" 1oNg ...ccovvvvrriniiriiirinner e 3
PE5 Washer, 3/8" spring locK ......c.covmmevcnnncinenerceeeeee 3

* See "Starters" in Options and Accessories section of this manual
for service parts.

-30-

Wisconsiy MopeEL V465D



YB85BS1 Belt Driven Alternator Mounting
Replaces YB69 (Beginning With Serial No. 5734200)

USE WITH MODEL V465D

STANDARD
ACCESSORY DRIVE

24 i
23\ SR
R
5 .
STANDARD
22 ENGINE SUPPORTS
21
20
19
18
\\
ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTY
1 PH209B Washer, 1/2" O.D. ....coeeereene1 | 17 PE7 Lock washer, 1/2" ....ocovvveen. 1
2 PG1182 Srap weeecri e e 1118 YL377-30 Ignition wire assembly,
3 PD78 Nut, 5/16"-18 thread .............. 2 no. 10, 30" long ..c.ccceveevmennee. 1
4 PE4 Lock washer, 5/16" ................ 319 PD81 Nut, 1/2"-13 thread .......o........ 1
5 YL353-12 Ground Wire ......cuvereeeeesninnns 120 *YB8SBA Alternator assembly
6 PE75 Lock washer, 3/16" I.D. .......... 1 (inciudes 21, 22, 24)
7 PG1183 Bracket ....ccccccvemvvvvniieeeeeree L] (replaces YB69 Motorofa
8 SE240 Cvlinder shroud, left ............. 1 #8AR2069F,and Y.J53
— YL376-27 Ignition wire assembly, regulator for YB69
no. 10, 27" iong Motorola #8RF2011A; see
{(not illustrated) ......ceeeeeeeeernnne 1 Service Bulletin SPB 4-83) ....1
9 XD17B. Screw, 5/16"-18 thread x 21 MD405 Driven pulley ...vvecneenecnne 1
7/8" long (S.A.E. grade 5)...... 1|22 YJ71 Regulator {8RF2012A} ........... 1
10 Bi379 Bracket ........ccoeeeeeceeviriier s i 1|23 XD169 Screw, 5/16"-18 thread x
1 XD170 Screw, 1/2" x 13 thread x 1-1/4" long
' P TL Sl 1T o T OO 1 {S.A.E. grade 5} ...ccvvveueneee.n, 1
12 MH184A =11 1 S 1|24 YL392-14 Wire assembly
13 PH77A Washer, 5/16" |.D. x {replaces YB69 Motorola
5/8" O.D. ceeeerrrrrree e 2 no. 8AR2069F, YJ53
14 PE46 Lock washer, 5/16" ................ 2 regulator for YB69
15 XD14A Screw, 5/16"-18 thread x Motorola no. 8RF2011A) ....... 1
5/8" long {S.A.E. grade 5)......2
16 XD15 Screw, 5/16"-18 thread x * See "Alternators” in Options and Accessories
3/8"1ONG v 1 section of this manual for service parts.
-31-

Wisconsmv MopeL V465D









ITEM

1
2

\OOD\]ONU'I»-PUO|

PART NO.

YL352-8
t YC27BS1
AYC9B51
AYC19
SD265
XA33
PE3
VE731
SD255
YE2
RS56

Control Panel

DESCRIPTION QTY
Ignition Wire asSembBIY ....ccccuernmecerernecrecssenmeereonesssensrecssanes 1
Ignition, starting switch (includes item 7) .......cocovvrvrecrnenen 1
Ignition switch

Starting switch

Tag, choke INSIUCHONS ....ccccviciii e 1
Screw, 1/4"-20 thread x 3/8" 100g w.ovovrvirnierienncriisininininas 4
Washer, 1/4" spring lock ... 4
Control panel ... 1
Tag, ignition starting sw1tch ettt s bbb 1
AMMELLT .o ittt 1
Oil Pressure GaUZEe ......ccocvervrcrerarerrererereceereensesreessesssesescresens 1

t For engines with serial number 365572 and after.
AF_or engines with serial number 365571 and before.

-33-

Wisconsiv Moper V465D






Air Cleaner Group

ITEM  PART NO. DESCRIPTION QTY
1 LO127A Pre-cleaner, Donaldson Co. (includes items 2 < 4) ..c..ccccveeenneee 1
2 22-P20648 Cover assembly ... 1
3 22-P20227 BOAY oo 1
4 22-P20650  Sleeve assembly .....cc..ccccennu.. SOV U OO SOOI 1
5 PG456B Strap, air cleaner (P/N PG512 for V460D, V461D).....ccovvcvunnee. 1
6 PD78 Nut, 5/16"-18 thread ..., 3
7 PE4 Washer, 5/16" spring 10ck ... e 4
8 XD14 " Screw, 5/16"-18 thread x 5/8"10Ng ....vvvvrrevmrernerrinrimenesscnnens 4
9 XA74 - Screw, 1/4"-20 thread x 2-1/4" 100G covcvreeiinieciens 2

10 PD198 Locknut, 1/4"-20 thread .........covevverevernencnnrecnies R S

11 LO18551 Qil bath air cleaner, Donaldson Co. ROLT

(includes items 12 = 16} «.ceverrriciriircneninnas R renreeneaebens 1

12 SD161 Decal .....coverns eruesereero sttt At et e e e e st 1

13 e BOAY ASSEMMDIY ...ceceeereremecereremrecserise st cessssecansessensens 1

14 22-P2691 Clamp assembly ..o 1

15 22-P17702 Inner oil Cup < ecreerreermrenenee eeereninans et oo s e eanaees 1

16 22-P17703 OULET Ol CUP ottt e e 1

17 LK8 Hose clamp, 2-1/8" LD, carburetor end ................ Levesiseans v 1

18 LL89 RUDDET €IDOW ..cvovvvvemriammaasmsiernressneesssssssssssssssmsssssssssssssssasssssssss 1

19 LK9 Hose clamp, 2-3/8" LD wrreorieereeresereesmseeneessssesissesssesssessessnnens 1

20 LJ131 Tube, air cleaner CONNECHON .ovvreieeeireiereccee e e e srereeeeeenes 1

21 LK24 Hose clamp, 2-1/4" 1D, air cleaner end ........ccccocevrrreerecnnennne 2

22 LL30A RUbber hose ... 1

* Not serviced separately.

-35-
Rev 10/90

Wiscownsin Mopgr. V465D






ITEM

| i oo =

Ll

PART NO.

XD16
PE4
PH198
PG314

© YL349

YL358-15
YL339-14
YL339-16
YL339-42
YL339-44
YD20
YF4551
XD4

PE3
PG543A1

K59

YD20A
YL.352-26
YF41AS1
PG556B

Distributor and Coil

DESCRIPTION

Screw, 5/16"-18 thread x 7/8" 1ong .....cccovvervemvcecirererennes
Washer, 5/16" spring 10K .......ccocvvnuenncnivcicnniniicnicccenn,
Rubber grommet........ccoceevmrrnrcncncneinnenenne, e
Clamp (replaces PG1042) .......ccovccvmmvceeerinrnerneonneeseenns
Distributor ignition cable set (includes item 3).............

Cable, coil to distributor

Cable, #1 cylinder ...
Cable, #3 cylinder ...
"Cable, #2 cylINder ......ooevreerernrnrrerrie s
Cable, #4 cylinder ..., :
Rubber nipple, distributor ...........cccccoenccernncnnrrnnennn.
Distributor, Colt no. FMDACT .......oovveeeceieeeeeeeeseeesans
Screw, 1/2"100g oo s
Washer, 1/4" spring locK.......covvvrcniniciniiniicnncvinnenencans
LT 1 11 o OO OO PV OP IR RSRU SO
- O-ring, 1-1/16" LD. X 1-5/16" O.D. ...ovcrmrererrecemnecnneens
Rubber nipple, coil terminal ...........ccorerevrrcrnvnrrrnnecennn.
Ignition wire assembly ........cooereerimrrcrirnreevssrnssssesene s,
Ignition coil assembly (includes item 15).......cc.ccevcunce.
Clamp, standard ...,

* See "Distributors” in Options and Accessories section of this manual
for service parts.

-37-

........... 1

Wisconsin Mopger V465D






ITEM

—

NG ke N

10
11
12
13
14
15
16
17
18
19
20
21

22

Rev 11/90

PART NO.

Q32C
Q34A

JK52

TK55
QB83
QD839
QBS5B
QC66
TK53

QCI12A
QD67
QD616
QD615A
QD757B
JK56
QD535A
QD538A
QD635A
QD761
QD633-1
QD634
QD758
QD761A
Q32C
Q34A

JK75

Engine Gasket Set

DESCRIPTION QTY
Engine gasket set with 0-Tings. ..o 1
Gasket set, valve grinding

(includes items 1-3,5-6, 12, 20) cueevvereeeeeereeecreveeesrsesneenens 1
O-ring, 3/16"LD.x5/16" O.D.,

ArAIN e e ssar s srorsnsaseres 4
O-1INEG, 3/4" O.D. ittt cntacarseissasansssasssassossons 16
Insert bushing, 1-1/4" LD. x 1-3/4" O.D. cuveereeeerieceinreeranns 4
Gasket, cylinder base (P/N QD841 for V460D and V461D).....cocc..... 4
Gasket with insert, inlet manifold to cylinder head................. 4
Gasket, exRaUSt POTL c.vvveuirercrccnerenrine et ceeesees 4
O-ring, 5/16" 1L.D. x7/16" O.D,,

0il collet COUPHNG ...evrr et ssens 3
Gasket, carburetor flange .........ocoveereciccriniccniicinicencieniaes 3
Gasket, fuel pump adapier ... 1
Gasket, accessory drive hOUSINg .......ccveveevrinrccsiieenencns e 1
Gasket, gOVeINOr ROUSING .c.vvivvriverreeriececneseee e eereecenereeaenns 1
Gasket, cylinder head ...t 1
O-ring, 3/8"1.D. x 1/2" O.D., collet adapter ............................ 1
Gasket, Oil PUMP COVET ...t esrcseseeseeesnenns 1
Gasket, fUel PUIMP ... cneaas 1
Gasket, Oll PAN ... et 1
Gasket, main bearing plate, .003" thick .....c.eccovvereirerercrerrinnaees 2
Gasket, CranKCase ...........ccceiiveriiiinsseeieersenseeseesecsuessrsssns 1
Gasket, BEAT COVET .....viverirnnreeererenrserereseessissesesssseasiesas rereeraner 1
Gasket, TOCKET AITN COVET ..vviniiiiiirireeeirerierseseenssersesseesesn e eaneenns 4
Gasket, main bearing plate, .006" thick ..........ccccvrvrcereroeresreennns 2
Overhaul gasket Set........oviiciicccicccee e 1
Gasket set, valve grinding.......c.cocceovmreeninreecssenneisneieneeeeeenens 1
O-ring, 3/16" LD. x 3/8" O.D (Not Shown). ....ccovvvverrrrerrrerennees 1

-29-

Wisconsin Mobper V465D







	v465.pdf
	Importnat Notice & Table of Contents
	Crankcase & Oil Pan (pages 2-3)
	Cylinder & Head (pages 4-5)
	Cylinder Head & Rocker Arm (pages 6-7)
	Crankshaft, Piston & Connecting Rod (pages 8-11)
	Carburetor & Manifold (pages 12-13)
	Oil Pump (pages 14-15)
	Idel gear, Bearing Retainer  & Oil Collet (pages 16-17)
	Oil Lines, Pressure Valve, Relief Valve & Oil Filter (pages 18-19)
	Camshaft & Fuel Pump Mounting (pages 20-21)
	Governor (pages 22-23)
	Gear Cover & Accessory Drive (pages 24 -27)
	Flywheel & Air Shrouding (pages 28-30)
	Starting Motor Mounting (pages 30-31)
	YB85S1 Belt Driven Alternator Mounting [Replaces YB69] (page 32) 
	Control Panel (pages 34-35)
	Air Cleaner Group (pages 36-37)
	Distributor & Coil (pages 38-39)
	Engine Gasket Set (pages 40-41)




